- LI

- Parts Catalog
-~ DP Series |
- . DR Series

" DZ Series

440 - 600kW

PMG GENERATOR SET

Redistribution or publication of this.document

Dy any means, IS strictly prohibited.



_ GRID

._Imﬁu'uucrrou ...... S ¢
INDEX ......'..................;.;...'.....,.._..'.._............‘.. 5

‘EXTEHNAL ENGINE COMPONENTS - RIGHT SIDE overerennaneneanens I7

EXTERNAL ENGINE COMPONENTS - LEFT SIDE ........ O -
ENGINE COOLANT HEATER {KIM TYPE)........... P 1 1
ENGINE COOLANT HEATER (WATLOW TYPE).........l'eeeeinnesennss I13
» GOVERNOR .. .ivvtvnrennnsosaneasnsonnesssanannsaoansss Yeee.. 114
¢ . TABLE OF CONTENTS FOR GENERATOR SECTION DY |-
. GENERATOR {SPEC A) ........;.....;............,, ............ J10
CGENERATOR (BEGIN SPEC B} .urvienonguocacrndsoneranrarnenssns Jl2
STATOR SECTION OF GENERATOR FRAME - J14
= STATOR SECTION OF GENERATOR FRAME B .........c0ovennuannan. .. JiB
ROTOR SECTION OF GENERATOR FRAME 5 ...t iiiinorsnanemnecncns Jl8
ROTOR SECTION OF GENERATOR FRAME 6 tvvivevnvnorenrannannnnns J20
OVERSPEED SENSOR  ....ae.is. et et J21
. OVERSPEED SWITCH +...cecrneevnnen. e ie e J22
PERMANENT MAGNET Excrrsn ettt e . J23
TABLE OF CONTENTS FOR GENERATOR SET CONTROLS ........ vee.ss K3 .
‘GENERATOR ‘SET CONTROL ({WITH HOUSING ENCLOSURE) ............ K5

ENGINE CONTROL COMPONENTS {SETS WITH HOUSING ENCLOSURE) ~... K7
GENERATOR CONTROL COMPONENTS (SETS WITH HOUSING ENCLOSURE)}.. K8

CONTROL HEATER (SETS WITH HOUSING ENGCLOSURE) +uueunevneennnn K10
POTENTIAL TRANSFORMER (SETS WITH HOYSING ENCLOSURE ......... K11
BLANK PAGE v svusrcnnenecnneceneneaenns e e K12

N WATTMETER (SETS WITH HOUSING ENCLOSURE) ......ve.uwrenvsnaas KI3

- "7 GENERATOR SET CONTROL (WITHOUT HOUSING ENCLOSURE)..........r=&l5
a ENGINE CONTROL COMPONENTS (SETS WITHOUT HOUSING ENCLOSURE)}.. K17
'GENERATOR CONTROL COMPONENTS(SETS WITHOUT HOUSING ENCLOSURE)} K19°

P

_B : Redistribution or publication of this document
= g : by any means, is strictly prohibited.




Sk

- 'TABLE  OF CONTENTS

PINTROBUCTION . ouvvvsiannnninnenrsosneabonens
INDEX fereiennnssate et

"EXTERNAL ENGINE COMPONENTS - RIGHT SIDE ....

EXTERNAL ENGINE COMPOUNENTS - LEFT SIDE ....

ENGINE COOLANT HEATER (KIM TYPE}...... ...... ‘

ENGINE COOLANT HEATER (HATLDH TYPE).........

' GOVERNOR ............ S P .

TABLE OF CDNTENTS FOR GENERATOR SECTIDN ci.

© BENERATOR [SPEC A) v ivinierrinernnonerernean .
“BENERATOR (BEGIN SPEC B) .uv.vvnrngecnns. v

STATOR SECTION OF GENERATOR FRAME 5 ...... .o

STATOR SECTION OF GENERATOR FRAME 5 .........

ROTOR SECTION OF GENERATOR FRAME 5 .........

ROTOR SECTION OF GENERATOR FRAME 6 ..... R
OVERSPEED SENSOR .......iv.nennn e ceaen
OVERSPEED SWITCH . ...uvuwnonnnnn. S

PERMANENT MAGNET EXCITER ......... i e s e

H
TABLE OF CONTENTS FOR GENERATOR SET CONTROLS

ENGINE CONTROL COMPONENTS (SETS WITH HOUSING

GRID

----------------

..............

GENERATOR SET CONTROL {(WITH HOUSIMNG ENCLOSURE) ....v.vueuvsn.

ENCLOSURE) ~ ...

GENERATOR CONTROL COMPONENTS (SETS WITH HOUSING ENCLOSURE).

CONTROL HEATER (SETS WITH HOUSING ENCLOSURE)

POTENTIAL TRANSFORMER (SETS WITH HOWSING ENCLOSURE .........

BLANK PAGE ................ Rt e et ae s
WATTMETER (SETS NITH HOUSING ENCLOSURE) ....

12
IS5

I7
9
111
113
114

Jg .
J10
J12
314
J16
J18
J20
J21,
J22
J23

K3
K5
K7
K3
K10
Kil
K12
K13

' GENERATOR SET CONTROL (WITHOUT HOUSING ENCLOSURE)....... ...9—&15

ENGINE CONTROL COMPONENTS (SETS WITHOUT HOUSING ENCLOSURE).. k17
GENERATOR CONTROL COMPONENTS(SETS WITHOUT HOUSING ENCLOSURE) K19

™

Redistribution or publication of this document

by any means, is strictly prohibited



. -are arranged- in groups-of-—related—items,—and esch part or assembly im ‘fdent
Reference Number, . All-parts {llustrated are typical, and unless otharwia- munti Hed
the descr1pt1on calumn the parts are interchangaahle between modalh . :

7fﬁ§foduetion*‘

This parts Manua\ app11qs tn thegsxandard Gan Seta Listed be}ow—rﬂThe il!ustration
-£4

These :yp1ca1 illustrations are subJect to changs and reflect on!y the lato-t repluct-
ment parts arrangement. The Right and Left. s!das of the Set are datorminod by FAGIHG

the FRUNT {Englne and) of the Set.

Set Data Table

MODEL IDENTIFICATION - RATING .. RPM RATING | BATTERY VOLTAGE
N 440.00 _GA - */ # @ 440,000 WATTS 1500 RPM 24 VDG
500, OD_GA -*/ 8 8 500,000 WATTS . 1800 RPM . 24 VDG
' §50.00_GC - */ & @ 550,000 WATTS 1500%RPM 24 VoG
600.0D_GE - */ ¢ @ 00,000 WATTS 1800 RPM . 24 VOC
. -1 .
* - Valtage Codes F%11uw Model Letter des1gnat10ns
# - Specification Number; Number 1 is *Standard, a'l others 1nd1cate variations.

@ - Specification letter: Letter advances { A to B, B to C, etc) with
major manufactur\ng changes

Electrical Data Table

*VDLTAGE CODE VOLTS | HERTZ WIRE - FPHASE NOTES
H 347/600 g0 | 4 3 . |
L ; 120/208 60 12 3 +
1271/22¢6 &0 12 3
139/24¢ &0 12 3
240/416 60 12 - a
254 /440 &g 12 - LN
. 2717480 & %%$ 3
Fd 110/190. 50 3 +
115/200C 50 3
120/208 50 t 3
127/220 50 . 3
220/38B0 50 12 3 "
230/400 50 12 3 N
240/416 50 12 3 N
254/440 50 12 3
+ - The Stators are Recunnectible.

Engine Replacement Parts

The Externa] Engine Components added or modified during the Ganerator Set Assembly hav
heen identified in this Parts Manual. For Internal Engine Parts and External Engine

Agsessories not covered herain; refer to the- appl1cabl§egsﬂm) gnorgu&ﬁa?gﬁgfmmgﬁibﬁknt
' ' by any means, is strictly prohibited.’



Ad :aut_e,r .

'!'.ig-ht, ln&icatnr

ABme ey ~ ATS ety KE B - = -
Kmaarer -G . T KK meter, Frequ!ncy
S L S - o Meter, Tach .
% Ganerator - T WhatE merer, Time - Running
12 Badiarer

‘ o S L 8 Rotor, Emciter

tontrol. Engme R B T S 4 ‘ “

Con_trn{ . Generazor ) K& ¥18 Sencder, Fressore - 043

. CGontrol, Gemerztor Sa* ] : #g. ¥eL Sercer. Tempereture - Low Engire

Gcn’hng Syst:m S : : "¢ Serder, Temperatite - Weter
: ‘ ' Eravor Ewoiter '

_.ﬁ‘iﬂ:, Drive - Generator . BRI Sategd Sl LT =

T ’ - Fressume =~ Low 04

Baug  Prespure » DIl Fusm - Resen/Fane’

Gauga Tewp:ratwe - L5 Fust - Euynji/Stap/Hemcte
 Gauge, Temperzture -~ Water ®, Potary - Lamerato- Toantg-nl
“-Gen.atnknr F3, 3% - Temperature - HMi Water

: Terpersture ~ Prg Water
_ﬁm‘n#ﬂ»._ ihr'mu;u ~ Contrel i) Lt . T
Hervass, ¥iring - fonyrel. {00] AT Tracsfremer. Durreny
' Harnéss, Wiring - foantrel To Engine LEE Trgnsformer. Potert-pt
T Harnest, Miring - Gentro! ts Genfrator oL -
. Harness, ih‘trmg - Semtrpl zo Goverrner L

Harnass, - Werter to Erg Morditor BT Velimeter T
- Haraess, - Speed Canmtrel to Jack w7 *
"Harness, Wi r ‘ng - Fuse Bloow to Jecw E Watcmeter ©
Heater, Cofpred ' : s ‘ :

Housing, Cantra: ‘. ui p

! . . N .
- - - - - “
‘ o
- ) p {
3 Q .
. BN
B ’
. Lo -
—_ . ! " -
-
- '
r y)u" .‘ » .
; . Redistributionzor publicat@®n of this document
» ‘ “

by any means, fis strictl

rohibited.




-lExternal Engine Components " | °

& .

w 4

woo o
£ H
L~ RPN

© -1

, i

|

|

Redistribution or publication of this document

by any means, is strictly prohibited.




REF  PART

NO. MO, - USED
1 . 40-2226 1
‘27 140-1260 ]
3 140-1545 ¥
4
1
140-1847 1
[ - .

. o
140-1849 1
140-1850 1

' NOTES ¢

QY

. External Engine Components

‘Elements - Heavy Duty

Primary [AFB91M
Secondary [AFSD0

S

Right Side
T PART REF PART
DESCRIPTION NO. NO
Indicator, Air Restriction . 6
{Includes Fitting}
" Fitting, Male — Hex T
~ Qap, Air Cleaner
Cleaner, Air{includes Element} &1 -
Outdoor (CEC# 3021645) 193-0375
Heavy Duty (CEC¥ 3000958) 505-0021
Element - Outdoor-
{CEC# 3022209) [AFQZSM] & 309-0269

(CEC®) Numbers in Parans are Cummins Engine Company Identification,
.} Numbers in Brackets are Fleetwood fne. Identification.

QY PART
USED BESCRIPTION
3 . Filter, OiT {CECR3313278)
' [LFeT0}
2 Filtsr, Fusl

{CECH 299202) [FF202)
Sender & Bushing

1 Sender, Temperaturs
1 Bushing, Reducer
(374" x 1/2")
1 Switch, Temperature - Low

Engine Temperature (S4)

Redistribution or publication of this docuraent
by any means, is strictly prohibited.



e LIPS ‘ ‘External Engine Components — .
: .- : teft Side ' : C ‘

VD R . a

19 14
112 g )

Redistribution or publication of this document
by any means, is strictly prohibited.




Externl t—Emep—o‘n‘sWt‘s— "
Left Side ‘

 paRT qTY ' . PART . _ REF PART .  qQTY PART
" . USED DESGRIPTIW . NO. - NO. USED DESCRIPTION
v 1 " - : Raf. Qconlmg System ~ Radiator ki - Cable, Electrical
: {Select replaceable irems 416-0632 1 Ground
. © as reqmr-ed) ) 416-0636 1 Battery {Pasitive)
© .. " awSpec A o 416-0639 1 Battery (Megative).
1" paa (BEARWARD # 53904-4PA} - 416-0473 1 Batrery (Jumper} - -
AU 1 0GB (BEARWARD # 53805-4P)- « 5 181~1588 1 Starter (24 VOC)"
. 1 - D-GC (BEARWARD # S3805-48) 9 307-2621-C2 1 Switch, Magnetic
SPEC B i0 122-0526 1 Filtery 031 - Bypass
1 DG {BEARMWARD # S3904-2P) 11 Switch & Bushing
1 P-GB (BEARWARD & 540B0-4PA) 300-0438 1 Switch, Thermestatic {56)
1 D-GC (BEARWARD & 540B0-4PA) {Prealarm)
- . s 5050117 1 Bushing, Reducer - Flush
503-0868 ] Clamp, Mose {1/2NPT x 3/BNPT)
. 503-14%0 o4 Hose - Upper 12 Switch & Coupling & Nipple
130-3386 2 Tube, Water-Upper (D—GA] 3080272 1 Switch, Presgure - Qi1 (53
130~-3387 2 Tube, Water-Upper [(DGB.GC) Alarm )
5030885 . q Clamp, Hose 5U5~0026 1 Coupling. Pipe {1/8NPT)
- 503-0856 2 tiose - Lower 505~0098 1 Nipple, Pipe (1/BNPT x 3/4'
e 130-2385 1 Tube, Water—iower ( 13 Sender & Bushing *
- 1303388 1 " Tube, Water-Lower (D-GH,®%} 182-0275 1 Sender, Temperature {E2)
L-2 1300523 1 . Cap. Rediator {7 PSI) 505-0021 1 Bushing, Reducer {3/4NPY x
B T Radiater” {Exciudes Cap) {1/2NPT) )
: ) SPEC A 14 Switch & Bushing
130-3284 i D-E4 ) 309-0437 i Switch, Thermostatic {58}
130-3285 1 D GB. GC [Shurdown)
. sPFC B 5C5-0117 i Bushing, Reducer - Flush
130-3400 - 1 D _GA {1/2NPT x 3/8NPT)
1303401 ° 1 0GB, GC . 18 *Fitter, Water - .W/Corosion
.4 511~ Dﬂ‘ 1 Belf. Drive - Fan inhibiting ChemieAl CCAL
5 _ Alternator Charging Components 1 Service for 20-40 Gal Coolir
191- 181’5-01 1 Alterngtor (35 Amp, 24 VOC), System {CEC# 3318157)([wrz20"
120-3317-01 1 Pulley, Drive 1 Service for 40-60 Gal Coolir
511-016Y 1 Beit. Drive - Alternator . System (CEC® 3315146)[wr20"
6 -3 Switch & Coupting & Nipple 1 Pre-Charging for 20-90 Gal
309-0169 i Switeh, Pressure - 031 (51) Cooling System {CEC# 33183
» .o ’ Shutdown . fwr2076]
2l - 505-0026 i Coupling, Pipe (1/8NPT} '
‘ 505-0088 1 Nipple, Pipe {1/BNFT x #/47)
L,
NOTES:
& Cooling Systems Manufacturered by:
BEARMARD ENGINEERING LTD USA Office:
Main Road, Far Cotton BEARWARD RADIATOR
Northampton, England NN4 SHU Route 222 Box 187

Fleetwood, PA 19522
215-924-6017
g : 3
. * Replacement cartridges recommend and should be used in lieu of the Original
- Engine Factory Installed Item which contains a Pre-Charge amount of DCA or k4
DCA4 Chemical. Replacement with Pre—charge Cartridge may overload the Cooling
Syatem and cause problems or failure of the Set.

(CEC#) Numbers in Parans are Cumming Engine Compaﬁ; Identification.
[ ] Mumbers in Brackets are Flestwood Inc. Identificatien,

#.l
Redistribution or publication of this document
by any means, is strictly prohibited.




- Heater - Eng_'ine“t:o;‘l_a_;l_t____
Kis Type '

Redistribution or publication of this document
by any means, is strictly prohibited.



17

AR

REF PART
NG

- MO
“y
-
a
-4
5
-8
T
8
9

. 501;9133'
. 502-0193

S05-0007
502~0054

503-1411
505-0759
505-0041

. 505-0004

-5Q5-~0324
505-0132
- 505-0102

-331-002T

. 323-0957
3320142

309-0304

309-3480

309-0253°

3090307

812-0079

854~0007

503-0429°

qry -

UseD

E-

o]

[l mmm:—-—mmwh};&uﬁamu .
& . .
e

Hoatlr

Engino Coolant
Kil T?pe

PART
DESCRIPTION

Line, Fuel
Connector
Bushing, Reducer — Hex
Elbow, Pipe - Streot, 90°
Clamp, Hose
Hose, Bulk
Adapter. Hose to Pipe
Elbow, Pipe - %0°
Nipple, Pipe - Llosa
Nipple, Pipe - Half
Elbow, Pipe - 90°
Nippie, Pipe ~ Close
{lamp, Cable
Hut, Wire
Lug, Terminal
Switch, Thermostatic
80° - 100" Fahrenheit
100° - 120" PShrenheit
120" - 140" Fahraenheir
Switch, Pressure — 01l
Attaching Parts for Switch
Serew, Machine - Round Head
(#8-32 x 1/2")
Washer, Lock - ET (#8)

'REF
‘NO.

18

19

20

21
22

:. As Reguired, Bulk Hose available in Mulrifoot lengths.

PART
- NQ.

333-0224

800-0007

850-0040
862-0001

307-1460
307-1164

130-1191

800-0082

862-0003
504-0003

333-0143
333-0164
333-0138
333-0190

- 332-0150

333-0183
333-0174
333-0151
333-0144

PART

DESCRIPTION

USED _

1 _"Bracket, Support

Attaching Parts fot, Bracket

4 Screw, Cap - Hex Head
{1/4-20 x 1“)
.4 Washer, “Lock - "Spring (1/4"
Sl Nut ,sHex (1/8- ZD}
© Contdctor

1 230 VAC, 3 Poie
460 VAC, 3 Pole
¢ . Bracket, Mounting

Attaching Parts for Bracket

2 Screw, Cap - Hex Head
{3/8-16 x 1-1/2")

Mut, Hex [3/8-18)

Cock, Drain

Heater, Electrical
40Q0 Wart, 208 VAC -
4000 Watt, 208 VAC -
4000 Watt, 240 VAC -
4000 Waett, 240 VAC -
4000 Wart, 277 VAC -
4000 Wart, 380 VAC -
4000 Watt, 380 vAC -
4000 Watt, 480 VAC -
4000 Wart, 480 VAC -

e

[ A

OF et L) = et ) e G

Phase
Phase
Phase
Phase
Phase
Phase
Phase
Phase
Phase

Redistribution or publication of this document
by any means, is strictly prohibited.



Heater - gng{neACOolaht
WatTow Type

Redistribution or publication of this document
by any'means, is strictly prohibited.



" _

-fﬁéjter

Engina cOoiant
Hat1on Eype

PART

PART

" PART REF QrY .
N DESCRIPTION - NO. NO. USED DESCRIPTIDN
1 501-0537-03 1 Hoee Assembly - Oi1 Pressurs’ 12 504-0003 | 1 Cock Drain (1/4 NPT)
F] 502-1943-01 2 LElbow, Pipe - Male, 90 DEG 13 . 1 'Thermoutat
3 £03-1603 . 8 Clamp, Hose .14 1 Switch, Pressure — Oil
& 503-1602 4 Hose, Rubber B ) - 15 130-3189 1 Bracket. Mounting - Heatar
5. 502-1048 1 Coupling. Hose " Attaching Parts for Bracket
] - 1 Coupling, Hose — Elbow 800-0210 ] Screw, Cap - Hex Head
8 130-333% 1 Tube, Water (3/8-16 x 1-1/4%)
9 130-3340 1 Tube, Water 850-0103 4 Washer, lock - Spring
T 10 " Heater, Electrical - Engina {3/8")
. Coplant {Includes Thermostat, 871-0028 4 Nut, Hex - Brass (3/8-18)
) 0i1 Pressure Switch, DPrain 16 Switch, Contrel - Heater
N Cock and Mounting Nuts) [Includes Contactor, Step-
C333=0413-09 1 4000 Wate, 208 VAC down Transformer with Fuse
333-0389-02 1 4000 Watt, 240 VAC [480V Unit Only), Ground
. 333-0389%-04 1 4000 Wart, 4B0 VAC (Inc?udea . {lug and Box)-
) Heater Comtrol Switch Unit} 309-0567-01 -1 120 VAC
» . 333-0383-0¢ 1 4000 Watt, 120 VAC (Ineludes 309-056T-02 1 480 VAC
B Heater Control Switch Unit) 17 1 Contactor (37.5 AMP, 3 Pela,
_— . Attaching Parts for Heater : SPST, 120 VAC Coil)
o . 800-0222 2 Screw, Cap - Hex Head 18 1 Fuse (1 AMP)
(1/4~20 x 3/4") 19 1 Transformer, Step-down
850-G101 2 Washer., lock - Spring (240/480QVAC Primary, 120 YAC
[1/4"} ’ Secondary, with Fuse Clips
402-0608 2 iselater, Vibration on cutput Terminals)
A402-0609 2 Isolatar, Vibration 20 1 Box, Electrical
11 ' 2 Nut, Special(Supplied with 21 333-0390 1 Bracket, Mounting - Switch

Heater)"

A

= Redistribution or publication of this document
T ’ by any means, is strictly prohibited.




"REF
NO.

1
2

3

PART
NO,

338-1777
813-0103

870-0131
151-0637

QTY
USED

B

ll.,

N\

PART
DESCRIPTION

Harness, Wiring

©

Screw, Machine - Round Hea

(#10-32 x 3/4")

Nut, Self-locking, Hex

(#10-32)
Contreller, Governor

REF
NO.

]
€
7
8
]

PART
O ND.

151-0411:
8000151

B850-0079
370-4040
150-2007

.Qw

UsED

Lt N [N ]

- paRT ¥
DESCRIPTION .

Pickugp, Magnetic

Screw, Cap - Hex Head
(3/4-10 x 1"}

Washer, Lock — Spring (3/4%)

Spacer, Sleeve

Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.



e o . TABLE OF CONTENTS S B

GENERATOR SECTION

GENERATOR ~ SPBC A ouvrenvnnsossuenenssncnseneoeresinnii ag

GENERATOR - Spec B e P ... 3s.
STATOR SECTION - SAE 0 / SAE .18, Frame 5 ......... R
STATOR SECTION - SAE 0 / SAE 18, Frame 6 ................ ... 39
ROTOR SECTION - SAE O / SAE 18, Frame 5 .................. . 41
ROTOR SECTION =~ SAE O / SAE 18, Frame 6 ........... e, 43
OVERSPEED SENSDR  .....o.ovvnnvnnnnnnn. ...........;....:....,. aa
_ OVERSPEED SWITCH .v.uunun... e e a5
PERMANENT MAGNET EXCITER e e 46
'E il )

Redistribution or publication of this document
by any means, is strictly prohibited.




il R T S
‘Eéheratd? S
- Spec A :
- I -

Redistribution or publication of this document
by any means, is strictly prohibited.



REF . PART:
NO.  NO.

1

B821-2045

B821-2045

P

249-0298

249-0218
2490315
4 MNote 1

B00~-0579

850-00B7
526-00BA4
852-0019

Ty
USED

1

B

Benerator .

Spec A
. PART REF  PART
DESCRIPTION HQ.  NO,
Module, Overspeed Switch
{See Separate Pags for Parts) BOO-D5ES
Attaching Parts
Screw, Self-locking - Hex 850-0060
Hel (M8 x 1.26 x 16mm)
Module, Overspesd Sensor BRO-0530
(See Separate Page for Parts)
Attaching Parts ‘ 5 Note i
Screw, Self-locking - Hex
‘Hd (M8 x 1.25 x l6mm)
Module, Perm. Magnet Exciter
(See Separate Page for Parts) 8000578
Attaching Parts
Screw, Cap - Hex Head 850-0092
(M8 x 16mm) 526-0093
Washer, Lock (M8} 862-0017
Clamp, Retaining
Generator. — Frame 5§ B00-0576
(See Separate pages for Parts)
Attaching Parts B50-0060
Generator to Chassis
S¢rew, Cap ~ Hex Head 800-0530

{1-8 » 2-3/4")
Washer, Lock - Spring (1%}
Washer, Flat (1%]
Nut, Hex (1-8)

EE

16

Adapter to Flywhesl Houail
Sorew, Cap - Hex Head, &
(1/2-13 x 1-1/2"%
. Washer., Lock ~ Spring (1,
Drive Disc to Flywhael
Screw, Cap - Hex Head, G
{5/8-11 = 1-1/4") -
Generater = Frame 6
{See Separate pages for P
Attaching Parta
Generator to Chassis
Screw, - Cap — Hex. Head
(X 174-1 x 3-1/2") -
Washer, Lock - Spring (1
Washer, Flat (1-1/4")
Nut, Hex (1 1/4-7)
Adapter to Flywheel Housi:
Screw, Cap - Hex Head, G
(1/2-13 x 3/4" )=
Washer, Lock — Spring (1,
Drive Disc to Flywheel
Screw, Cap - Hex Head, G
{5/8~11 x 1-1/4")

Note - 1: For replacement Generator please supply the compiete Gen Set nameplate and Generator nameplate da

Redistribution or publication of this document
by any means, is strictly prohibited.



Redistribution or publication of this document

by any means, is strictly prohibited.

" cenerator .
© 'Begin Spec &




‘
Lo
£
i
|
[

e i ‘ ‘Generator
R . ‘ Begip Spec B

[ .
REF  PART QY . PART REF  PART Qry PART
D NGO, N USED DESGRIPTION ND.  NO. USED osscnt#nm .
1 1 .~ Module, Qverspeed Switch A.daptgr to Flwhal Hw.v{g
" (See Separate Page for Parts) BOO-Q558 12 Screw, GCap = Hax Head, Gr
] Attaching Parts ' (1/2-13 x 1-1/2*}
‘821-2045 4 Scraw, Self-locking = Hex 850-0080 12 Wesher, Lock -~ Sprmg {1
: Hd (M8 x 1.25 x 16mm) Orive Disc to Flywheel
2 1 Medule, Overspeed Sensor 8000530 6 Screw, Cap -~ Hex Head, Gr
(See Separate Fage for Parts) (5/8-11 x 1-1/4"}
- - Attaching Parts 5 Nete 1 Generator -~ Frame 8 }
B21-2045 4 . Screw, Self-locking - Hex {See Separate pages for Pu
Hd (M8 x 1.25 x lGmm) Attaching Parts
3 i Module, Perm. Magnet Exciter Ganerstor to Chassis
{See Separarve Page for Parts) 800-0273 4 Screw, Cap - Hex Head
Attaching Farts (1 1/4-T x 4")
249-0298 [ Screw, £ap - Hex Head 850-0092 4 Washer, Lock - Spring (1
: : (M8 x 16mm) 526-0093 . 4 Washer, Flat (1-1/4*)
249-0218 4 Washar. Lock (M8) 862-0017 4 Nut, Hex (1 1/4-7}
249-0315 4 Clamp, Retaining Adapter to Fiywheel Housh
4 HNote 1 Generatar ~ Frame 5 BOQ-05176 16 Screw, Cap - Hex Head, Gi
{5ee Separate pages for Parts) (1/2-13 = 3/4")
Attaching Farts . 850-00640 16 washer, Lock - Spring (1,
Genarator to Chassis . Drive Bisc to Flywhes}
BOG-0579 4 Screw, Cap — Hex Head 800~D530 6 Screw. Cap =~ Hex Head, Gi
(1-8 = 2-3/4") (5/8-11 x 1-1/4%)
BSD-0G087 4 Washer., Lock - Spring {1")
526-0084 4 washer, Flar (1")
" BE2-0018 4 Nut. Hex (1-8) .
Note 1: For replacement Generator please supply the complete Gen Set nameplate and Generator nameplate de-

Redistribution or publication of this document
by any means, is strictly prohibited.



blication of this document

13
ution or pu
by any means, is strictly prohibited.

Redistrib

Qenerator
Frame 5

- “stator Section '




c o * . " Geherator

Stator Section
i "Frame §
H - .
i
REF. . PART Q1Y PART ‘ REF  PARY QrY . PART.
NO.  NO. USED DESCRIPTION NO. NO, .. USED DESCRIPTION
1 249-0631 - ¢ Lid 14 249-0201 B Screw. Gap ~ Hex Head '
- Attaching Parts K (M10 x 3Smm})
. 249-0304 4 Screw, Captive 15 2490202 a Washer, Lock - 8pring [Mlo:
2 ) Regulator, Voltage 16 249-0243 1 . Cap, Bearing - Outer -
3050770 1 Standard 1 Phase u/w PMG 17 249-0232 1 Girelip -
305-0778 1 3 Phase {Used with 18  249-0243 4 Screw, Gap — Hex Head
PMG Excitar & 3 Phase (M10 x 30mm)
Sensing Module) 19 249-0202 4 Washer, dlock -~ Spring {M1D’
305-0803 i Manual - 20 249-0241 1 Bearing, Ball
Attaching Parts 21 249-0245 A Screw, Cap -~ Hex Head:
249-0398 4 Pillar, Threaded (M10 x SOem}
3 249-0564 1 #odule. 3 Phase Sensing 27 249-0202 4 wWesher, Lock - Spring (M10
o Attaching Parts 23 249-Q244 1 Cap,. Bearing - Inner
| 249-0398 4 Pillar, Threaded f T.24 24%-0288 § Screw, Cap - Hex Head
r"b A 249-0395 2 . Box (M& x-B5mm)
5 300-3209-02 1 Maduie, Frequency Detecticn 25 24w-0212 3 Washer, lLock - Sprmg {ms]
Attaching Parts 26 249-0255 1 Stator, Exciter -
249-0295 4 Screw, Cap - Hex Head 27 24%-0272 1 Bracket, End
" (M5 x 35mm) 28 NFS . 1 Stator, Generator {Include
249-0284 4 Washer, Plastic (M5) Terminal Studs and Links)
249-0287 4 Nut, Hex - Hylon {MS5) Attaching Parts Statror
& NFS 1 tid to Adapter
T HFS 2 Panel, Side 249-0268 8 Screw, Cap ~ Hex Hoad
8 NFS 1 Panel, Front . {(M12 x 35mm)
9 NFS 1 Panel. Rear 249-0205 [:] Washer, Lock - Spring (M
10 249-0478 1 Resistor {Yoltage Coce 29 249-0200 4 Link, Terminal
H Only) 30 Heater, Electrical - Repla
11 249-028B9 3 Block, Terminal - AUX 2490621 1 70 Watt, 120 VAC
12 249-0424 1 Pase. Terminal - AUX 249-0622 i TG Watt, 240 VAC
13 249-0408 2 Grille, Inlet - Air

.

NFS - Nat Fer Sale

Redistribution or publication of this document
. by any means, is strictly prohibited.




“ v -Generator . |
o, Stator. Sectien |-
- Frame 6

N\

el
Redistr‘@ution or publication of this document
by any means, is strictly prohibited. -



P REF

: PART. QTY
: NG6.  NO. . USED
/ 1 245-0831 . 1 -
i 249-0304 4
, M
305-0770 1
305-07718 1
305-0803 1
¢ pad-0398 . &
3 _249-0564 1
249-0398 . 4
4 249-0335 1
5 300-3209-02 1
o 249-0295 7 4
249-0288 g
249-0287 4
6 NFS 1
7 NFS 2
8 NFS 1
3 NFS 1
10 249-0513 2
2

NFS - Not For Sale

Generator
Stator Section

. .Frase ©
PARY REF
DESCRIPTION HC.
Lid 11
Attaching Parts
Screw, Captive 1z
Regulator,  Voltage 13
Standard 1 Phase u/w PMG 14
3 Phase {Used with 15
PMG Exciter & 3 Phase
: Sensing Module} - 1)
Manual 17
Attaching Parts 18
Pillar, Threaded
Module, 3 Phase Sensing 13
Attaching Parts 20
Fillar, Threaded 21
Box ‘
Module, Frequency Detection 22
Attaching Parts © 23
Screw, Cap - Hex Head 24
M5 x 35mm) 25
Washer, Plastic (MS)
Nut, Hex — Nylon (M3}
Lid
Panel, Side
Panel, Front
Panel, Rear
26

Grille, inlet - Air

PART
NO.

249‘0243'
- 249-0202

249-0510
2490447
2490204

2480205
| 249-0448

249-0245

249-0202
2490509
249-0445

249-0212
2450470

248-0527
NFS

249-0204
249-0208

245-0621
248-0622

[- N

—t s el DY

[

: - PART
. DESCRIPTION
Screw, Cap - Hax Hesd ‘
(%10 x 30mm) R
washer, Lock - Spring {MlO;
Cap, Bearing - Quter
Girclip. C
Screw, Cap — Hex Head
{M12 x 40rmm)
Washer, Lock - Spring {M12.
Bearing, Bailt
Screw, Cap - Hex Head )
{M10 x S5O0mm)
wWagher, Lock — Spring (M10
Cap, Bearing - Inner
Screw, Cap - Hex Head
{M& = 85mm)
Washer, Lock -~ Spring (M6)

' Stator, Exciter

Bracket, End
Stator, Generator (Include
Terminal Studs and {inks}
Attaching Parts Stator
to Adapter
Screw, Cap — Hex Haad
{M12 x 40mm)
washer, Lock - Spring {M
Heater, Electrical - Repla
70 Watt, 120 VAC
T0 Ware, 240 VAC

Redistribution or publication of this document
by any means, is strictly prohibited.



_ 5
" £
=)
[&]
e}
© .
o
. £
“ Q
. 52
s 9
© >
oL o=
52
_ 3o
’ PR}
? o
. c @
; S5
- : > O
! o€
. B2
wa
o RW,
g @
| e
- XN
O qm
R B 5 M
LY W
eSS
on -
0¥
O
Comn




-3
X -

REF  PART QY

5 NCG. . NO. USED
: "1 243-0408 - . 2
| 249-0294 12
249-0307 12
249-0365 12
2 249-0322 1
3 249-0437 )
4 249-0230 1
5 249-0276 4
§ 1

249-0277

" NF5 - Not Ffer Sa!’;

"Generator
Rotor Section
SAE o/ JSAE 18

- Frame- £ ot -
) PART REF  PART
i 'DESCRIPTION ND.. NO.
Screen, Air ~ Adapter T NFS
Attaching Parts
Screw, Cap - Hex Head
(M5 x 12mm} B . 249-0522
washer, Lock = Spring (MS) '
Washer, Flat (M5) 9 249-0271
Adapter, Generator SAE O 10 249-0237
Screw, .Cap - Hex Head
{M20 x T5mm) 11  249-0239
Plate, Pressure 12 249-0238
Disc, Drive SAE 18 13 249-0240
Spacer
. ¥
%
&
: ¢

QY
USED

[

i e

" Rotar,

PART -

DESCRIPTION - g
Rotor. Generator (Imludn
Exciter, Key, and Rectifie
Assembliss) '
Exciter (Don_liot
Include Rectifier Assy)
Key -
Rectifier Asasy
{Includes Diodes)
Oiods, Forward Polarity
Oioda, Reverss Pniar\ty
Var igter

T A

Redistribution or publication of this document
by any means, is strictly prohibited.



. Generator
.~ Rotor Section
"SAE 0/ SAE 18
. Frawe'& "

Redistribution or publication of thig document
by any means, is strictly prohibited.



g - e e .. . Lo

| _ PR o '_"‘"(_;eri'er'ataor
: T - Rotor Section
SE . ' ' SAE 0/ SAE 13

! """Ff‘&lﬂ&_',iﬁ .
- ﬂﬂ:"’ e ——— - i
& ’ . R R .
REF  PART QTY : PART " REF  PART Ty . PARY-
Q. NO. USED DESCRIPTION : T ONO. WO - USED DESCRIPTION
1 249-0524 C 2 Screen, Air - Adapter- T NFS 1 Rotor - Generator (Includes
: T Attaching Parts ' Exciter. Key, and Rectifie
249-0294 12 . Screw, Cap - Hex Head Assemb ] {as ) :
{M5 x 12mm} - . 8 248-0512 ° . 1 Rotor, Exciter (Dose Mot °
# 249-0307 12 - washer, lock ~ Spring {MS) | Include Rectifisr Assy)
249-0365 12 Washer, Flag (M5} 9 249-0271 1 Kay .
2° 249-0533 1 Adapter, Generator SAE O 10 249-0237 1 Rectifier Amsy
.3 249-0437 -8 Screw, Cap - Hex Head {Includes Diodes)
{M20 x TSmm) : 11 249-0238 3 Diods. Forward Polarity
4 249-0230 1 Flate, Pressure 12 249-p23a 3 Diode, Reverse Polarity
S 2490276 [ Disc, Orive SAE 18 13 2490240 1 Varister .
6 249-0277 1 Spacer
NFS -~ Nog For’Sale’ ) "
Fe

Redistribution or publication of this document
by any means, is strictly prohibited.




© $62-0001
§53-0013
3. 150-072a
" 810-0250
& -TSG~2206 -
© B21-Doos

| 332-1445
338-2189-02
863-0011

L il

. - Generator
1 Overfspeed: Sensor

PART
DESCRIPTION

Nut, Hax [1/4-20)

“Wagher, Lock - EIT (1/4")

Paint, Overspeed
Nut, Insulated
Plate, Mounting
Screw, Self-locking - Hex
{#10-32 x 1/2%)
Tie, Cable
Harness, Wiring

Nut, Jam - Kex {3/4-16)

REF
RO,

9
10
11

a2

13
14
15
16
17

PART
NO.

8§54-0031
150~1406
1802207
718-1058
856-0010
1500856
370-4031
150-2204
370-4032

po
3

U

N N S 1)

el e

ED

PART
DESCRIPTION

washer, Lock - IT (3/4")
Sensor. Speed

Cover, Overspeed Switch
Screw, Cap - Hex Head
{M10 x 1.5 x 45mm}

washer, tock — EIT (3/8")

Switch, Overspeed N

Spacer, Slesve

wheel - Speed Sensor

Spacer, Sleeve

T

" Redistribution or publication of this document

by any means, is strictly prohibited.



[H R T L gr:ﬁ
©m

PAR
NO.

§62-0001
853-0013
150-0723
B70-0250
150-2206
821-0005

QrY
USED

2
1
1
1
3
4

Geng'rat‘o':r- .
. Overspeed Switch

PART
DESCRIPTION

Hut, Hex {1/4-2Q)

Washer, Lock — EIT {1/4%}

Point, Overspeed

Wyt, Insulated -

Plmte, Mounting .
Screw, Self-locking ~ He
(#10~32 x 1/2%)

REF  PART Q1Y PART
NO. NO. USED DESCRIPTION
8 5170135 1 Plug, Plastic
T 150-2207 1 Cover, Overspeed Switch
B Ti13-1058 1 Screw, Cop — Hex Read
. (M10 x 1.5 x 45mm)
3 BS8-0010D 1 Washer, Lock = EIT {3/8")
10 1500956 1 Switch, Overspeed
11  370-4032 1 Spacer, Slceve

Redistribution or publication of this document
by any means, is strictly prohibited.



s Benerator
-:;_Parlanent Hagnet Exciter

REF - PART qry PART REF  PART - QrY PART
NO. NO, USED DESCRIPTION TN, NG, USED DESCRIPTION
- ’ 1 249-0497 -1 Cover 4 Rotor, Exciter
o . Attaching Parls for Gaver 2490427 1 Frame 2., 3. 4 Generators
245-0294 3 Screw, Cap - Hex Head 245-0644 1 Frame 5, 6, 7 Generators
(M5 x 12mm) Attaching Parta for Rotor
. 249~0307 3 Washer, Lock (M5} 2590958 i Bolt
2 249-0496 ¥ Pillar, Threaded 249-0202 1- Washer, Lock {M10)
3 249-0428 1 Stator, Exciter with Fram#® & 249-0313 i Pin, Dowel

Redistribution or publication of this document
by any means, is strictly prohibited.



_iABLE'OF coureﬂrs

sszncen¢antsm_num";

'G;HERATOR SET CONTROL (WITH HOUSING ENCLOSURE)
: EﬂGiNEtCONTROL COMPONENTS (SETS WITH HOUSING ENCLOSURE)
.‘GENERATDR CONTRDL COMPONENTS (SETS WITH HOUSING ENCLOSURE)
CONTROL HEATER (SETS WITH HOUSING ENCLOSURE) «voineenenni.
POTENTIAL TRANSFORMER (SETS WITH HOUSING ENCLOSURE |
WATTMETER (SETS WITH HOUSING ENCLOSURE)

GENERATOR SET CONTROL (WITHOUT HOUSING EMCLOSURE)

"GENERATOR CORTROL COMPORENTS{SETS WITHCUTY

------------

...........

" ENGINE CONTROL COMPONENTS (SETS WITHOUT HOUSING ENLCLOSURE) . .

HOUSING ENCLOSURE)

55
87
58
59
61
63
65

&7

Redistribution or publication of this document
by any means, is strictly prohibited.



R ' ~ Generator Set Control s
: (With Housing Enclosure)

* ’ Redistribution or publication of this document

by any means, is strictly prohibited.



. PART

Generltor Set cOntro1
(Hith Hbusing Enc1osure}

PART REF PART - qQry PART
ljﬂ; m. ‘ DESCRIPTION NO. HNO.. USED DESCRIPTION
1 8- ooos 18 Screw, 'Self-locking - Hex 117 332-0941 B Tia, Cable oo
. L {#10-32 = 1/2"} 12 ‘ Transformer, Current - Recon-
2 NFS~ - '3 -Pane], 8ox - Control . i nectible ‘
‘3 812-0155 .4 Screw, Machine - Round Head . 302-1794-11 3 T50/1500:5 Ratio; S00kW &
a ) ' - {1/4-20 x1/2%) ' 60CkW Voltage Code H.
4. 850-0040 . 4. Washer, lock - Spr'lng (1/4"] 302-1734-12 3 1000/2000:5 Ratio; 440kW &
& NFS -1 Transformer Assy, Fotential ! 55CkW Valtage Code Z, 500kk
{See- Separate Page for Yaltage Code L.
Components) - 302-1794-13 3 1500/3000:5 Ratip: S00kW
. & B00-0051 "4 Screw, Cap - Hex Head Voltage Code L.
: - (8/16-18 x 1/2") 13 508-0051 1 Grommet
7. _850-0045 4 MWasher, Lock - Spring (5/16 } 14 870-D212 - & Nut, Self-locking - Hex
B NFS ‘1 Control, Set (See item 9 & 15 - 821-0018 & Screw, Self-locking - Hex
- ’ - 16 for Components) Head (1/4-20 x 5/8"%)
9 NFS - 1 Control, Engine [See Separate 16 NFS 1 Housing, Centrol
. . Page for Components) "17 NFS Adapter, Housing to Ter'mmaT
T 10 NF§ ) 1 Control, Generaetor (Sae Sep- Box I
P arate Page far Gomponents] R
= z I v

WFS - Mot For Salé

o 7 T Redistribution or publication of this document
anc : - - by any means, is strictly prohibited.




i ity

Engine Control Components
- (Sets with _I-lqusi{nig“"tnc"losure)

by any means, is strictly-prohibited.



:i.‘é

-

4

5

8
®

io

.1
LT 12
fo13
14

15

16

1

3

B15-0544

" 3002899 _

300-2903
300-2908
300-2856

T 830072863
7

400-2808
300-2812
321-0270

321-0231
321-0094

323-1305
223-1303
a23-1309
2231307
NFS

8210004

322-pase-o0z
$22-0360-02

-815-0385

870-0183

Ll Q .
- PSED .
24

1 '

-

L el = S T

(Sets

Enginb control Domponents
Hith Housing Enc1osuruJ

e

- PART

s DESBRIPTION
Screw, Maching - Round Head .
With IT Lock Washer

(#6-32 x 172") -

Board, Time Uelay.
Start/Stup - 24 yOG (A15}
Board, Magnet!c Sansor,

Start D1sconnectf0ver Speed

- sensor [AlB)

Standard
Precision
Board, Over-iUnder Voltage -
Sensor - 24 VDC (ALT)
Board, Relay -~ 24 VDG {Al3)
Board, Relay ~ 24 VOC (Al4)
Board, Engine Monitor (AIl)
{Includes Fuses and
Connectors}
24 VDE, 2 Light
24 VYOG, 12 Light
Fuse, Cartridge - 20 Amp

{F1, F2) )
fuse, Gartridge - 15 Amp
(F3}.
Fuse, Cartridge - 5 Amp
(F4, F5)
Connector, B Pin (P1)
Connector, 6 Pin (P2)
Connector, 13 Pin {P3)
Connector, 12 Pin (P4)

Bracket, Mounting

Screw, Self-locking - Hex Hd
{#10-32 x 5/16") .

Modu'le, Indicater - Fault

{lncludes replaceabls lamp€, .

Harness with connector |

housing & contact pina}{alz)

24 VDC, 2 Light

24 VDL, 12 Light

Screw, Machine - Roung Hgad
(#6-32 x 1/2")

Nut, Self-Jotking - Hex
{#6-32)

7

- REF
. NO.

17

18
19
20
22
23
24
26
27
29

30
al

32

a3
34
as

36
37

PART

‘322- 0369-02 12
32s-1310° .

323-1302 13
322-0017 . i
322-0361 1
517-013% 1
303-0280 1
3080785 1
308-0784 1
301-6257 1
193-0250 3
193-0352 1
193-0351 1
302-1790 1
302-0885 1
815-0385 2
BT0-0183 2
193-0330 1
302-1873-01 1
517-0221 1
332-0052 1
870-0131 1
NFS

338-1817 1
323-1308 1
323-1302 12
338-2168 1
323-1304 1
323-1200 "6
323-1306 1
323-1200 8

NFS - Not For Sale

qry
No. -USeED

. PART
DESCRIPTION

Lamp, - Incandescent - 1/3 Watt
28 V¢

_ Housing, 13 Pin (J3)

Contact, Pin

Lamp, Incandascant -~ 28 vioC
{(0s11) - .

Holder, Lamp

Plug.»Button

" Potentiometer {R1l)

Switch, Push (S11)

Switch, Push {5812)

Cover

Resistor, Gauge (R12)
Gauge. Pressure - Qi1 (M11)
Gauge, Temperature - Water

(Mi2)
Ammetar (M13)
Meter, Totalizing - Time

“{M14}
Screw, Machine - Round Head
(#6-31 x 1/2")
Mut, Hex with ET Lockwasher
(#6-32) .
Gauge, Temperature - 011
fM15)
Tachometer {Mig)
Plug, Button
Clamp, Loap
Nut, Hex with ET Lockwasher
{#10-32 x 1/2")
Door. Control
Harnese, Wiring -~ DC Meter
{Includes Connector & Pins}
Housing, 12 Pin (J4)
Contact, Pin
Harness, Wiring - Control to
Engine (Inciudes Cannectors
and Pins}
Housing, 6 Pin
Cantact, Pin
Housing, 8 Pin
Contacy, Pin .

Redistribution or publicatton of this document
by any means, is strictly prohibited



o R

. Generator Control Components

(Sets with Housing Enc '_lns'u,re\)




. 328-1653
- 812-0065
" 232~0607

3
4. 332-2723
|6 372-0363
€
_—

fédéfl#gi
- p02-1198

 302-1798
. 302-179%

1

12 NFS
. 815-0388

 BT0-0183
33 332-0052

870-0131

1. 3321085
¢ i Taa8-18187

517-0131 -

<12 0Y
,302-1753
303-0032 -

P ™

10 302-1720

e

L R L

P NFS ~ Not For Sale

PART
DESCRIPTION

Tia. table )
Harness, Wiring . .
Coﬂtrol w1th Maters - .
([nc!udeq Terminal Block)
Control without Meters

Screw, Machine - Round Head

{#6-32 x 5/8%) - .
Block, Terminal (781)

. 5tﬁip, Marker

Light, Indicator - Dual
(D521, Ds22)
Plug, Button
Voltmeter (M21}
Dual Scale 0-30G/0-600V
. Single Sczale 0-750V -
Knob

~ Ammeter {M22}

Single Scale Voltage Cada H
500 & 6Q0KW, 0~750 Amp
Cual Scale Voltﬁge Code Z
440 & 550kw, 0"1090/0—2000
Amp, ali.vo]tagaa
‘Oual Scale Voltage Code L.
S00kW, 0-1000/0-2000 Amp,
all volitages.
BODKW, 0-1500/0-3000 Amp,
“all voltages.
Meter, Fraguency {M23)
Wattmeter (M24} {See
Separate page for Components)
Cover, Meter Hole
Screw; Machine - Rgund Head,
Black (#6-32 x 1/2")
Nut, Hex with ET Lockwasher
{#6-32) .

.- Clamp, Loop
-Mut, Self-locking - Hex with

-ET Lock Washer (#10-32)

REF

NO.

15
18
17
18

14
20
21

22
23
24
25
27

28
29

31

32

PART
D,

-308-02B4.

203-0261
406-0334 -
406-0233

NES.

82 160004-

307-1987 .

3071058
323-0804
815-0544

NF5

812-0065

332-0751
812-0066

332-0853

NFS

406-0332
871-0015
853-0013
337-0049
800-0024

BEE-0008
508~0051
402-0527
800-0051
850-0045

NFS

qQry
USED-

BN R e R e R b LU U SRS LY Ny

~

[

" PART
DESCRRPTION

Switeh, Rotar{ (521)

Rheastat "(R21
Clip. Fastener -
Stud, Fastenar

Dopr, Coritrol .

Screw, Self-logking - Hex
(#10-32 x 5/16"}
Clip, Relay

‘Retay, 24 VOC (K21)

Socket, Relay .
Screw, Machine - Round Head
with IT Lock Washer-
(#6-32 x 1/2") -
Terminal Board Asembly
Screw, Machine - Round Head
{#6-32 x 5/8")
Block, Terminal
Screw, Machine - Round Head
(#6-32 x 3/4")
Strip. Marker

Plate

Receptacle, Fastener
Nut, Hex {1/4-20)
Washer,'Lock - ET (1{4"]
Strap, Electrical (Ground)
Screw, Cap - Hex Head
{5/16~18 x 1/2"}
Washer, Lock - EIT {5/16")
Grommet
Mount, Wibration
Screw, Cap - Hex Head
{5/16-18 = 1/2")
Washer, tock - Spring’
(5{16")
Box, Cantrol

3

[

Redistribution or publication of this document
" by any means, is strictly prohibited. -



REF
NO.

[T & N —_

-,

~ -
PART
RO,

870-0183
301-1886
B60-0006
854-0006
B12-0070

309-0128
B800-0034

526~0113

qTY
USED

MR e R

8

PARY
DESCRIPTION

Mut, Self=locking - Hex
{#6~32)

Cover

Nut, Hex (#6-32)

Washer, Lock - IT (#6)
Screw, Machine - Round Head
{#6-32 x 1-1/4") ki
Thermostat, Adjustable
Screw, Cap — Hex Head
(5/16-18 x 2-1/4%)

Washer, Flat (5/16")

o

REF
NO.

g

10
11

=12

13

14
15

PART
NG,

333-0151
333-0378
130-1107

a70-0257

335-0161

33a-2121

3IST-0013
98-3232

Uy
USED

1
1

PARY
DESCRIPTION

Heater, Electrical
120vAC
240VAC
Spacer
Nut. Self-locking - Hex
{5/16-18) -~
Cable. Electrical (12ovaC
Application} .
Harness Wiring with
Diode, less plug
{240VAC Application)
Diode :
pecal, Warning - Shock Hazard
{Not I1lustrazed) :

Redistribution or publication of this document
by any means, is strictly prohibited.



REF - PART.
m.'. ;.NQ.

C g%, 812-0070
 U*hso-0025

3 - 315-0642

4 B12-00TT

qQry

-]
&
3
2

SED

PART
DESCRIPTION

Screw. Machine - Round

© Head {#a-32 x 1/2") 3y
-~ Washer, Lock — Spring (#8)

Transformer, Potential
Screw, Machine ~ Round
Head [#8-32 x 3/8“)

. 1
.
> 7
; .
REF . PART QTY PART
ND. NO. USED DESCRIPTION
‘ 4
5 850-0025 2 Washer, Lock - Spring (#8
§ 2332-2562 1 Block, Terminal (10 Place
T 33Z-75E3 1 Strip, Marker
B NFS 1 Bracker, Mounting .
5
NFS - Not. For Sale .
’ : ;
kg

§

~Redistribution or publication .of this'f!locument
by any means, is strictly prohibited.” -



‘ Useo
'_an-om e

. 850-0045 - 2

< 82-0014 2
8
16
1
4

CREFPART QI
Wo. M.

‘Screw, Cap

PART
DESCRIPTION

= Hex Head
{8/16-18 x ‘1/2")

" Washer, Lock (5/18)

Nut, Hex (5/16-18)
Nut. Hex {88-32}
Hasher, Lock ~ ET {#8)
Transducer, Watt
Mount, Shoek

REF
NO.

8

9
10
11
12
13

L

PART Qry PART.
NO. USED DESCRIPTTON
301-6987 1 Bracket, Mounting
338-1936 i Harness, Wiring
302~1722 1 Wattmeter (Less Dial}
Dial, Wartmeter
302-1721-14 1 Scala 0-600 hw
302-1721-15 1 Scale O-TO0 kW
813-0102 2 Screw, Machine - Round Head
. - (#10-32 x 3/8")
319-0030 1 Plate, Support - Tr'ansducar

Redistribution or publication of this document
by any means, is strictly prohibited.



(. @énerator Set Control - i
(Without Housing Enclosure) .

ES
1
3
#
5
B
¥

"

i 5 Redistribution or publication of this document
O —_— by any means, is strictly prohibited.




L PART - . .QT¥ - . PART - - " REF 'PART . - QTY PART
NO. N0, USED . "% DESCRIPTION . o NG ND, USED DESCRIPTION
1 /838~2200-01. 1 ~ Harness, Wiring - Control to 7 ‘ Transformer, Current {Select
ST [ . - Generator (Includes a . - As Applicab}e)w
IR cbnnector Housing) - - 3gz-1785-01 3 1200:5 Ravio
Toaz-iias o1 } Housing, Connector (J?l} 302-1785-02 3 1500:5 Ratio
323-1193 4 Contact, Pin 302~1785-03 . 3 1600:5 Ratio
: - 323-11%4 10 - coatact, Pin . 302-1785-04 3 2000:5 Ratio
. (2 . 338-2197-01 1 Harnehd, Wiring - Control to 302-1785-05 3 2500:5 Ratio
E ' ' ... Governor (Inctudes a 302-11e5-06 3 2000:5 Ratio [380QV inyg
: : ) connectar housing) T 302-1785~07 3 3000:5 Ratio
! 323-1135 51 “Housing, Connector {J12) ' 302-1785-08 3 4000:5 Ratio
! T 32E~1193 4 czContacg,  Pin : 302-1785~09 "2 5000:5 Ratio
. ] [ 323-1194 10 GContact, Pin 302-1786-01 3 500/1000:5 Ratia €
B ***3“338-2192-01* 1. Harness, H1r1ng - Control to - 302-1786-02 3 600/1200:5 Ratio
L - Eng1na Components (Includes © 302-1786-03 3 750/1500:5 Ratio
. : . .. @ confector ‘housing) 302-1786-04 3 . BOO/1600:5 Ratio
Do 323-1206- 1 ~ Housing, Connector {JIl}) . 302-1786-05 3 900/1800:5 Ratio -
Ve .. 323-1384 20 Contact, Pin 302-1786~06 3 ‘1000/2000:5 Ratdo.
. I 11 : 1 ° Control, Set {See item 5 & ’ 302-1786-07 3 1200/2400:5 Ratio
o . . : ' © & far Component!) : - 302-1786-08 3 250/500:5 Ratio
et e e e ’ ... Attaching Parta_far Control _ . 303-1786-09 3 300/6040:5 Ratio
- 402-0827 4 Mount, Vibration T 302-1786-10 3 400/800:5 Ratie
Boo-0051 8 Screw, Chp ~ Hex Head J02-1786-~11 3 375/750:5 Ratio
; {5/16-18 x-1/2") ) 302-1786-12 2 78/150:5 Ratio
8500045 8 Washar, Lock - Spring 302-1786~13 3 100/200:5 Ratio
: {5/16%) 302-1786-14 3 150/300:5 Ratie
" & -NF§ 1 ° Control, Engine (Sea’ Separate J02-1786~15 2 © 200/400:5 Ratio
B NFS 1 Control,. Generator (See Sep- LA02-1786-16 3 1500/3000:5 Ratio
R A arate Page for Componenta) o
NFS ~ Not For Sale

Redistribution or publication of this document
by any means, is strictly prohibited.




B e e Y L o
; e —
kN o
: 3

: KEngine Cﬁﬁtro] Components .~ .
- (Sets with Housing Enclosure) - . .

Redistribution or publicatiofof#1S document
by any means, is strictly prohibited.



'1.
2

REF "~ PART.
‘NO.  NO.

308-0625 -
308-0p00"

322-0358-02
© 322-0360-02

15-0385

© 970-0183

@ s

9
10

11
12.

13
14

323-1310
323-1302
322-0368-02

 303-0289

193-0250
193-0330

302-1715

. 202-1723

193-0351
193~-0352

.302-1190

322-0017
322-0361

338-2245-01

338-2243-01

QrY
T UseD
e

1

g

e

© O PART .-
QESCﬂIPT{ﬂN -

Switch, Push (512
[Run/Srop/Remote

" Gwiteh, Push (511

“[Reset/Panel Lighs}

- Module, .Indicator - Fault

{Inciudes Harness with 3 .
Connactor ‘Housing & Contact
Pins, Replaceable Lamps)
{A12)

24 VOC. 2 Light

© 24 VDC, 12 Light

" Artaching Parts for Module

. Screw, Machine ~ Round Meid
(#6-32 x 1/2") |
Nut, Self-locking - Hex
{#6-32) +

" Housing, Connector {J3)

Contact, Pin - .

‘Lamp, Incandescent - 1/3 Watt
28 YOG ) -

Rheostat - Speed Control
(R23) .

Resistor, Gauge
(R11.R12,R15}

Gauge. Temperaturs - 0i1, ~
12 vDC (M15) or

Tachometer {Mi8) or

Gauge, Blank

Gauge. Temperature - Water,
12 .vOe (M)

Gauge, Pressure - 0il,
12 vDC (M11)

Ammeter (M13}

Lamp, Incandescent - 28 VDU
(0514.0511)

Holder, - Lamp

- Harness, Wiring - Govergor
to Speed Control & Tachometer .

(fnctudes Connacror Mauaing)
Gentrol with 2 Light Maduie
Control with 12 Light Module

- REE  PART
NO, - . N

18

18

17
18

19

20
21
22

23

24

25

26

:xﬁﬁg ne,é#ﬁirbj.cdupoﬁin{55
-QQts“uithfHbﬂsigg;gpcIOSune} o kf

P
0.
323-1134

3231192
323-1195

‘323-1190

338-1817

323-1308
323-1302

338-2244-01
338-2422-01
323-1207
323-1195
323-1180
323-1304
323-1200
323-1308

323-1200

300-2808 ,
300-2812
321-0270
321-0231

321-0094
815-0544

331-0049

F
»
4
qQTY PART
USED ' DESCRIPTION o
i Housing, Connector (P12} %
4. - Contact, Socket #
10 Contact. Socket
2 Key ‘
1 Harnesa, Wiring - Engine

‘ Monitor Board to Meters
«#* Inculdes Connecror Housing)
1 Housing, Cennector (J4)
15 Contact, Pin
Harness, Wiring - Engine to
€ngine Monitor Board
[lnclud?s-ccnnector Hous ings.
Terminals and Contacts)

1 Control with 2 Light Module
i Control with 12 Light Module
1 Housing, Connector (P11)
22 Contact, Socket
1 Key
1 Housing; Connector (J2)
6 Contact. Pin
1 Housing, Cennector (J1)
3] Contact, Pin
Board, Engine Monitor (All}
{Includes Fuses)
1 24 VDE, 2 Light
1 24 VDG, 12 Light
2 Fuse, Cartridge - 20 Amp
{F1, F2}
1 Fuse, Cartridge - 15 Amp
(F3)
2 Fuse, Cartridge - 5 Amp
(Fa, F5)

. Attaching Parts for Module
4 Screw, Machine - Round Head
With IT Lock Washer

($5-32 % 1/2")
1 Strap, Electrical - Ground,

Redistribution or publication of this document
by any means, is strictly prohibited.



&b b ol il
|
|
|
|

e i

L o . denerator Control ft‘:o.nponeh't;_‘_--,- - o
‘ (Sets without Housing Encjosurq).gA_,.‘g

PR

/

'ADANGER

Banger haut vollage.
Peul pRirger des Blesturss
praves ouwis mart,

- Birbrencher teutes Jourcas
La Lon svent dall

des raperations.

' Hasacdous vellage. A .
A Mtk Gauae pawirs inpety oF . , .
oS- e : / ( Redistribufion or publication of this document

stsu R d : 0
eneration r by any means, is strictly prohibited.




2 323-1134 .
323-1192
323-1195
323-1190

321-0293
-321~0204 -

02-1842 -

Joz-1841-03

u:-?aiéiJ»{a

Y aga-1839-01

32-1839-02

-~ 302-1839-03
302-1839~04
302-1839-05
302-1839-06
302-1839-07
302-1839-08

338-2240-01
¢ 338-2241-01

’ - )
b et e (P ek bt O Bt

P el et g ek

~cont-

- Termina

" eART -
‘DESGRIPTION

Harness, Wiring (Includes
COnn-ctor and Terminal
Strip)

Sets with 12 Lsad ‘Generator
Sets with & Lead Generator

Hausing. Connector (P21)
Contact, Socket
Contact, Socket
Key

trip (1 Placa)

Fuse FI thru F5

Halder, Fuse

Meter, Fraquency (M23) -

Voltmatar {M21)

" Ammeter (M22)

Dual Scale i
0-500/0-1000 Amp
0~600/0-1200 Amp
0-750/Q-1500 Amp
0-800/0-1600 Amp
0-900/0-1800 Amp
0-1000/0-2000 Amp
0-1200/0-2400 Amp
0-250/0-500 Amp

5 ﬁE#
NO.

10
12
13

14
15

‘PART
NO.

a02-1B39-09
302-1836-10

302-1839-11-

302-10839-12
302-1839-13
302-1839-14
302-1839-15
302-1839-16
302-1839-17
302-1840-01
302-1840~02
302-1840-03
302-1840-04
302-1840-05
302-1840-07
302-1840-08
302-1840-09
302-1849

308-0883

. 303-0287
_322-0363

302-1850
98-5724
315-0664

Redistribution or publication of this document

TY
SSED

bl R e e e o ey

—-

. PART
DESCRIPTION

(-300/0~-600 Amp

" 0-400/0-800  Amp
0-375/0-750 Amp
0-75/0-150 Amp
0-100/0-200 Amp
0-150/0-300 Amp
0-200/0-400  Amp
0-1500/0-3000 Amp
0-2000/0-4000 Amp
0-1200 Amp

- 0-1500 Amp
0-1660 Amp
0-2000 Amp
0-2500 Amp
0-3000 Amp
0-4000 Amp
0-5000 Amp

Meter, B]ank

« Bwiteh, Rotary [521)

Rheostat -(R21)

Light, Indicator - Dual
(D521, Ds22)

Meter,

Oecal (Warning)

Transformer, Potential
(T21 - 123}

by any means, is strictly prohibited.

Time Totalizing [Mld)





